YKPAUHA é O A O ANTYEBCKWUI METANNYPIUMYECKNA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anvesck, yn. LUmnara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 945¥ 5
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABO[ICKOW CEPTUOUKAT KAYECTBA Ne Oara Nuct w3 nucTos
MILL'S QUALITY CERTIFICATE Ne 71348 Dare 25.05.04 Sheet 1 of 1 sheets
CBMAeTeanTBO 0 NPUEeMOYHbIX UCNbITaHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3asoackon 3akas.Ne 417
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'UHaycTtpuanbHbii Cotos [loH6acca ' (UCL)
Ans cupmsbl "dycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA "
BaroH Ne LOT 3
RW-car Ne 66306820
HaumeHoBaHue ToBapa: ropsiyexartaHblit CTanbHo# NucT ¢ CraHgapr:
06pe3HbIMK KPOMKaMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM AG/A6M
apka cTanu
GraFZj o of steel ASTM A36 nnockocTHocTb 1/2 ASTM A6/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%

CocrosHune nocrasku: ropsiyekaTaHbii
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM KonuyecTso TeopeTudecknin
no3uy. | nnasok napTui Dimensions, mm TOoBapa, BEC,TH
TonwwuHa WupunHa OnuHa wr/mect Theoretical
ltem Cast Ne Test Ne Thickness | Width Length Quantity/pcs weight,tn
17 8318-1 2109 15.88 2438 6096 1 1.853
17 1482 2100 15.88 2438 6096 1 1.8563
18 1485 6999 19.05 1829 6096 11 18.337
21 01899 7000 25.4 2438 6096 5 14.815
19 1486 7005 19.05 2438 . 6096 -12 26.676
21 2485 7006 254 2438 6086 1 2.963
LR
N !
Total quantity (pcs): 31 Total theoretical weight (tn) 66.497
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Boinnaska :

MapTeHoBCKkWiA cnoco6 npoussoacTea.
Steelmaking process :

open hearth furnaces.

3asoackoi cepTnchukart kavecTsa Ne
Mill's quality certificate Ne

Homep Xumnudeckuii cocras, % Chemical composition, % \
nnaeku C | Mn ]| Si S | P Cr | Ni |[-Cu ALl NT VvV [Mo] TiJTAsINT B
Cast Ne X 100 X 1000 X 100 X 1000
01899 17 89 23 29 8 3 3 4 5 8 <8 <20 5 5 <8 2.1
1482 16 79 25 27 11 8 3 5 20 8 <8 <20 5 5 <8 24
1485 18 80 24 26 9 6 4 7 16 8 <8 <20 5 5 <8 22
1486 18 87 24 29 21 21 7 6 20 8 <8 <20 5 7 <8 2.5
2485 18 82 21 39 11 5 4 9 5 8 <8 <20 5 6 <8 2.4
8318-1 16 86 28 38 10 7 10 7 § 8 <8 <20 5 7 <8 2.4
PE3YNbTATHI  UCMLITAHUA TEST RESULTS
McnbiTaHue Ha pacTAXeHne W yaapHwiit uarub Tensile and impact test
Paamepbi 1=(j) Oxeprun yaapa KU
obpasya Ov6op ofpasua Tem- | TNpe- | TMpe- | OtHOC.| Cywe- Impact energy
nepa- | aen aen Hue [2=(j/sm®) YAapHan BAakocTs KCU Warn6
Ne D.m. of Specimen Typa YAnu- Impact strength
napTuu specimen Teky- | npou- | Henne 3=(%)  Bonoknuctas coctasnsioujas
ucnu- | vectu | Hoetu Fibrous appearance
TonwM- | wupu- | Mecro,| Han- | Nono- | ranu# 4= L:fg::::b
Ha Ha paene | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion | pera- ngth | o=200| of
mm ture Reh Rm, | Lo*=50| area Z
] c® Mpa | Mpa % % 3naueHun Values
1 2 3 In
2109 15.88| 40 T +20 | 311 467 | 23.5
15.88 | 40 T +20 | 310 | 460 | 24.0
2100 16.88| 40 T +20 | 274 | 443 | 27.0
15.88| 40 T +20 | 294 | 460 | 23.5
6999 19.05| 40 T +20 | 322 | 459 | 24.0
19.05( 40 T +20 | 326 | 480 | 24.5
7000 (@125 T +20 | 353 | 466 | 28.0*
@125 T +20 | 348 | 451 ; 26.0*
7005 18.05| 40 T +20 | 301 | 444 | 26.0
19.05] 40 T +20 | 306 | 470 | 27.0
7006 2125 T +20 | 366 | 462 | 28.0*
@125 T +20 | 383 | 462 | 26.0*
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